-_
" CROSSFIRE
E MOTORCYCLES
800GTs Parts Manual
E,— CROSSFIRE No. [PART No. DESCRIPTION QTY
1 |23410-309001-0000 Gear Shifter Assembly 1
1217 2 |GB/T16674-M8x20 Hexagon Flange Bolt M8x20 1
f d 3 [2342A-309001-0000 Gear Shift Rod 1 1
)‘0‘, 4 |2345A-309001-0000 Shifting Steering Arm Welded Comp. | 1
W 5 [2341A-J00000-0300 Gearshift Cable Comp. D 1
6 [2332A-309001-0000 Gearshift Arm 1
7 |51551-312001-0000 Gearshift Cable Fixed Board 1
u "87, P 8 |51635-309001-0000 Stopper Plate, Gearshift cover 1
12 9 [82418-309001-0000 Shifting Back Plate 1
‘f:‘:“ 10 |23480-309001-0000 Shifting Steering Arm Mounting Seat. | 2
? »ﬁ‘ 11 |GB/T845-ST3.6x10 Cross Recessed Pan Head Tapping Screw St3.6x10 4
12 |GB/T6183.2-M6 Hexagon Flange Locked Nut M6 4
13 |GB/T896-8 Washer 8 2
14 |92450-J00000-0100 Plastic Turnup Liner 212x215.5 4
&-15 LT 15 |GB/T16674-M8x55 Hexagon Flange Bolt M8x55 4
18 4 T ] 16 |GBT6177.1-M8 Nut M8 4
"o 3 1o stz 320073000 [Revrse Lt 5 B
O - - pport 1
16 'L & 16M ”{ v 4 19 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 2
10 ) ! Fi/?’ 20 |GB/T16674-M6x30 Hexagon Flange Bolt M6x30 1
1 21 |GB/T97.1-8 Plain Washer 8 1
22 196300-J00000-0500 Torsion Spring F 1
23 |51648-309001-0000 Spacing Board For Shifting Cover Plate I 1
24 |23417-309001-0000 Gearshift Handle Cap 1
25 190520-J00000-0500 Cross Large Plate Head Screw M6x16 1
26 |23413-112000-0000 Handle Knob 1
27 |GB/T16674-M10%1.25%x30 [Hexagon Flange Bolt M10x1.25x30 1
28 |23302-002000-0000 Spring 24x1 1
29 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10x1.25 1
30 |23475-304001-0000 Shift Pin ®10x13.3 1
31 |23416-309001-0000 Shift Mechanism 1
32 |51773-312001-0000 Support For Fixing Shift Rotation 1
33 |GB/T16674-M6%16 Hexagon Flange Bolt M6x16 2
34 |GB/T6177.1-M6 Hexagon Flange Nut M6 2

FRAME BODY PART

E'-' CROSSFIRE . No. |PART No. DESCRIPTION QTY
1 [51100-309001-0001 Frame Joint Parts 1
2 |92420-J00000-0000 Plastic Plug 25x40 2
3 [92402-J00000-0100 Plastic Plug 30x30 2
4 |51554-309001-0000 Seat Support Plate | 1
5 |51555-309001-0000 Support Plate, Footrest 1
6 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 6
7 |51556-309001-0000 Support Plate, Batterybox 1
8 [93155-J00000-0000 Adjust Damping Washer 2
9 |[GB/T6177.1-M8 Nut M8 2
10 [92420-J00000-0100 Plastic Plug 60x40 4
11 |92402-J00000-0200 Plastic Plug 40x40 2
12 |82505-112000-0000 Front Bottom Protective Plate 1
13 |82506-116000-0000 Middle Bottom Protective Plate 1
14 |51557-309001-0000 Protective Plate, Rear Axle 1
15 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 35
16 |51524-115000-0000 Cap Washer 13
17 |51558-309001-0000 Fixed Plate 1
18 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 2
19 |51559-309001-0000 Lock Catch Fixed Support, Safety Belt 1
20 |35325-311001-0000 Rear License Plate Lamps 1
21 |51503-309002-0000 Light Mounting Support | 1

51503-309006-0000 Light Mounting Support | 1
22 |51504-309002-0000 Light Mounting Support li 1

51504-309006-0000 Light Mounting Support li 1
23 |51537-309001-0000 License Mounting Plate 1
24 [51560-309001-0000 Mounting Plate, Rear Axle 1
25 |GB/T16674-M10%1.25%x20 [Hexagon Flange Bolt M10x1.25x20 4
26 |51301-309001-0000 Bumper Holder | 2
27 |GB/T6177.1-M6 Hexagon Flange Nut M6 2
28 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10x1.25 2
29 51503-309001-0000 Light Mounting Support | 1

51503-309005-0000 Light Mounting Support | 1
30 |93115-J00000-1000 Rubber Cusion ®10x20 2
31 193125-J00000-0000 Damping Pad ®7x2 2
32 |GB/T16674-M6%x16 Hexagon Flange Bolt M6x16 2
33 |38431-J00000-0000 Position Lamp 12V;W5W 1
34 |GB/T16674-M8x20 Hexagon Flange Bolt M8x20 2
35 |GB/T6177.1-M8 Nut M8 2
36 |89100-115000-0000 Tool Kit 1
37 |89102-116000-0000 Shock Absorber Adjusting Wrench 1




ENGINE BRACKET

No. [PART No. DESCRIPTION
10000-007000-1200 Engine Assy 1
1 |10000-016000-1200 Engine Assy 1
10000-016000-1200 Engine Assy 1
2 |00120-116000-0000 Vibration Absorbing Gasket 2
3 |GB/T16674-M10x1.25x20 |Hexagon Flange Bolt M10x1.25x20 8
4 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10x1.25 6
5 |00210-309001-0000 Suspension Support | 1
6 |GB/T16674-M10x1.25x175 |Hexagon Flange Bolt M10x1.25x175 1
7 |00220-309001-0000 Suspension Support li 1
8 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 1
9 |0050A-115000-0000 Rear Suspension Support, Engine 2
10 |00240-115000-0000 Suspension Support v 1
11 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 6
12 |00230-115000-0000 Suspension Support lii 1
13 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 2
14 |00610-115000-0000 Fan Vent Pipe Joint 1
15 [90730-J00000-1100 Screw Locking Hoop L 1
16 |23701-107000-0000 Breather Pipe, Gearbox 1
17 |90710-J00000-0100 Elastic Hoop B 1
18 |0030A-116000-0000 Shock Absorber, Engine 2




BODY COVER (A)

L crossFIRe
16 17
—-._.g.—’ - 29
(_' ' re
15 30 | G
266 x5 ¢
21
,: el )y €14
13
2tk

No. |PART No. DESCRIPTION QTY
1 182201-309001-0000 Mounting Plate, Headlight 1
2 |90350-J00000-0300 Nut Holder M6x2 33
3 [90225-J00000-0000 Socket Hexagon Screw M6x12 4
4 |82207-309001-0000 Left Fender, Front Cover | 1
5 |82210-309001-0000 Right Fender, Front Cover | 1

82208-309001-000031 Front Panel (Dark Red(ERP NO.:31)) 1
82208-309001-000032 Front Panel (Korean Red) 1
82208-309001-000033 Front Panel (Deep Red(ERP NO.:33)) 1
82208-309001-000022 Front Panel (Bright Black) 1
82208-309001-000070 Front Panel (Blue) 1
82208-309001-000093 Front Panel (Vista Maple Camouflage) 1
82208-309001-000094 Front Panel (G2 Maple Camouflage) 1

6 82208-309001-000095 Front Panel(Walmart Maple Camouflage) 1
82208-309001-000096 Front Panel(Massimo Maple Camouflage) 1
82208-309001-000040 Front Panel (Orange) 1
82208-309001-000012 Front Panel (Bright White) 1
82208-309001-000052 Front Panel (Massimo Yellow) 1
82208-309001-000091 Front Panel (Silver) 1
82208-309001-000092 Front Panel (Green Camouflage) 1
82208-309001-000072 Front Panel (Bahama Blue) 1
Front Panel (New Green) 1

7 |90225-J00000-0100 Socket Hexagon Screw M6x16 6
8 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 5
9 [82211-311001-0000 Knob Switch 2
10 [93350-J00000-0000 Rubber Sleeve,Knob Switch 2
82209-309001-000031 Cover Of Front Panel: Dark Red(ERP NO.:31) (Model B) 1
82209-309001-000032 Cover Of Front Panel: Red(Korea) 1
82209-309001-000033 Cover Of Front Panel: Deep Red(ERP NO.:33) 1
82209-309001-000022 Cover Of Front Panel: Bright Black 1
82209-309001-000070 Cover Of Front Panel: Blue 1
82209-309001-000093 Cover Of Front Panel: Vista Maple Camouflage 1
82209-309001-000094 Cover Of Front Panel: G2 Maple Camouflage 1

1 82209-309001-000095 Cover Of Front Panel: Walmart Maple Camouflage 1
82209-309001-000096 Cover Of Front Panel: Massimo Maple Camouflage 1
82209-309001-000040 Cover Of Front Panel: Orange 1
82209-309001-000012 Cover Of Front Panel: Bright White 1
82209-309001-000052 Cover Of Front Panel: Massimo Yellow 1
82209-309001-000091 Cover Of Front Panel: Silver 1
82209-309001-000092 Cover Of Front Panel: Green Camouflage 1
82209-309001-000072 Cover Of Front Panel: (Bahama Blue) 1
Cover Of Front Panel: New Green 1

12 |82308-309001-0000 Dash Cover 1
13 |82301-309001-0000 Dash Board 1
14 |GB/T845-ST3.9x10 Cross Recessed Pan Head Tapping Screw St3.9x10 4
15 |8230A-115000-0000 Plastic Hinges ,Sundry Box 2
16 |82303-309001-0000 Sundry Box Cover 1
17 |89511-115000-0000 Lock Catch , Sundry Box 1
18 [90605-J00000-0700 Plain Washer ®15x$22x1.5 2
19 [96400-J00000-0000 Clip, Cup Sink 1
20 |82309-117000-0000 Boot, Cup Sink 1
21 |51501-309001-0000 Trim Cover, Shifter 1
22 190225-J00000-0100 Socket Hexagon Screw M6x16 6
23 |90225-J00000-0400 Socket Hexagon Screw M6x20 2
24 190520-J00000-0400 Cross Large Plate Head Screw M6x12 2
25 [09311-309001-0000 Left-Front Reflector Plate 1
26 |89513-115000-0000 Glove Compartment Locking Plate 1
27 |90520-J00000-0100 Cross Large Plate Head Screw M5x16 2
28 |GB/T6177.1-M5 Hexagon Flange Nut M5 2
29 |89510-115000-0000 Glove Compartment Locker 1
30 |89512-115000-0000 Glove Compartment Nut 1
31 |GB/T96.1-5 Plain Washer 5 2
32 |09312-309001-0000 Right-Front Reflector Plate 1




BODY COVER (B)

L~

CROSSFIRE

No. |PART No. DESCRIPTION QTY
1 182201-309005-0000 Mounting Plate, Headlight 1
2 |90350-J00000-0300 Nut Holder M6x2 33
3 [90225-J00000-0000 Socket Hexagon Screw M6x12 4
4 |82207-309005-0000 Left Fender, Front Cover | 1
5 |82210-309005-0000 Right Fender, Front Cover | 1

82208-309005-000031 Front Panel (Dark Red(ERP NO.:31)) 1
82208-309005-000032 Front Panel (Korean Red) 1
82208-309005-000033 Front Panel (Deep Red(ERP NO.:33)) 1
82208-309005-000022 Front Panel (Bright Black) 1
82208-309005-000070 Front Panel (Blue) 1
82208-309005-000093 Front Panel (Vista Maple Camouflage) 1
6 82208-309005-000094 Front Panel (G2 Maple Camouflage) 1
82208-309005-000095 Front Panel(Walmart Maple Camouflage) 1
82208-309005-000096 Front Panel(Massimo Maple Camouflage) 1
82208-309005-000040 Front Panel (Orange) 1
82208-309005-000012 Front Panel (Bright White) 1
82208-309005-000052 Front Panel (Massimo Yellow) 1
82208-309005-000091 Front Panel (Silver) 1
82208-309005-000092 Front Panel (Green Camouflage) 1
7 |90225-J00000-0100 Socket Hexagon Screw M6x16 8
8 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 5
9 [82211-311001-0000 Knob Switch 2
10 [93350-J00000-0000 Rubber Sleeve,Knob Switch 2
82209-309005-000031 Cover Of Front Panel: Dark Red(ERP NO.:31) (Model B) 1
82209-309005-000032 Cover Of Front Panel: Red(Korea) 1
82209-309005-000033 Cover Of Front Panel: Deep Red(ERP NO.:33) 1
82209-309005-000022 Cover Of Front Panel: Bright Black 1
82209-309005-000070 Cover Of Front Panel: Blue 1
82209-309005-000093 Cover Of Front Panel: Vista Maple Camouflage 1
11 82209-309005-000094 Cover Of Front Panel: G2 Maple Camouflage 1
82209-309005-000095 Cover Of Front Panel: Walmart Maple Camouflage 1
82209-309005-000096 Cover Of Front Panel: Massimo Maple Camouflage 1
82209-309005-000040 Cover Of Front Panel: Orange 1
82209-309005-000012 Cover Of Front Panel: Bright White 1
82209-309005-000052 Cover Of Front Panel: Massimo Yellow 1
82209-309005-000091 Cover Of Front Panel: Silver 1
82209-309005-000092 Cover Of Front Panel: Green Camouflage 1

12 |82308-309001-0000 Dash Cover 1
13 |82301-309001-0000 Dash Board 1
14 |GB/T845-ST3.9x10 Cross Recessed Pan Head Tapping Screw St3.9x10 4
15 |8230A-115000-0000 Plastic Hinges ,Sundry Box 2
16 |82303-309001-0000 Sundry Box Cover 1
17 |89511-115000-0000 Lock Catch , Sundry Box 1
18 [90605-J00000-0700 Plain Washer ®15x$22x1.5 2
19 [96400-J00000-0000 Clip, Cup Sink 1
20 |82309-117000-0000 Boot, Cup Sink 1
21 |89513-115000-0000 Glove Compartment Locking Plate 1
22 190520-J00000-0100 Cross Large Plate Head Screw M5x16 2
23 |GB/T96.1-5 Plain Washer 5 2
24 |GB/T6177.1-M5 Hexagon Flange Nut M5 2
25 |89512-115000-0000 Glove Compartment Nut 1
26 |89510-115000-0000 Glove Compartment Locker 1
27 |51501-309001-0000 Trim Cover, Shifter 1
28 [09311-309001-0000 Left-Front Reflector Plate 1
29 |09312-309001-0000 Right-Front Reflector Plate 1




FRONT COVER

L~

CROSSFIRE

12 ® 13

No. |PART No. DESCRIPTION QTY
1 |82227-306017-0000 Mounting Plate Strip, Headlight 1
2 |82201-306017-0000 Mounting Plate, Headlight 1
3 [90350-J00000-0300 Nut Holder M6x2 33
4 190520-J00000-0500 Cross Large Plate Head Screw M6x16 5
5 [90520-J00000-0400 Cross Large Plate Head Screw M6x12 4
6 [82208-306017-000032 Front Panel (Korean Red) 1
7 |90225-J00000-0100 Socket Hexagon Screw M6x16 1
8 |82207-306017-0000 Left Fender, Front Cover | 1
9 [82210-306017-0000 Right Fender, Front Cover | 1
10 [90225-J00000-0100 Socket Hexagon Screw M6x16 12
11 |82211-311001-0000 Knob Switch 10
12 |93350-J00000-0000 Rubber Sleeve,Knob Switch 1
13 |82209-306017-000032 Cover Of Front Panel: Red(Korea) 1
14 |82301-306018-0000 Dash Board 1
15 |GB/T845-ST3.9x10 Cross Recessed Pan Head Tapping Screw St3.9x10 4
16 |8230A-115000-0000 Plastic Hinges ,Sundry Box 2
17 |82303-306017-0000 Sundry Box Cover 1
18 [89511-115000-0000 Lock Catch , Sundry Box 1
19 |GB/T6177.1-M5 Hexagon Flange Nut M5 2
20 |89513-115000-0000 Glove Compartment Locking Plate 1
21 190520-J00000-0100 Cross Large Plate Head Screw M5x16 2
22 |GB/T96.1-5 Plain Washer 5 2
23 |89512-115000-0000 Glove Compartment Nut 1
24 |89510-115000-0000 Glove Compartment Locker 1
25 |51501-309001-0000 Trim Cover, Shifter 1
26 |90605-J00000-0700 Plain Washer ®15x$22x1.5 2
27 [09311-306017-0000 Left-Front Reflector Plate 1
28 |09312-306017-0000 Right-Front Reflector Plate 1
29 |96400-J00000-0000 Clip, Cup Sink 1
30 |82309-117000-0000 Boot, Cup Sink 1
31 |GB/T845-ST3.9x10 Cross Recessed Pan Head Tapping Screw St3.9x10 3

SIDE COVER

=

CROSSFIR,

=

v

No. |PART No. DESCRIPTION QTY
1 |82405-309001-000023 Front Board |, Seat 1
2 |90520-J00000-0500 Cross Large Plate Head Screw M6x16 10
3 |82406-309001-0000 Left Seat Board | 1
4 |82412-309001-0000 Right Seat Board | 1
5 |90225-J00000-0100 Socket Hexagon Screw M6x16 6
6 |51517-309001-0000 Decorative Sheet,Front Left Backplate 1
7 |90350-J00000-0300 Nut Holder M6x2 33
8 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 12
9 [82807-309001-0000 Rear Left Wheel Regula | 1
10 |82808-309001-0000 Rear Right Wheel Regula | 1
11 |51518-309001-0000 Decorative Sheet,Front Right Backplate 1
12 |51521-309001-0000 Pressing Plate,Battery 1
13 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 2
14 {51125-303001-0000 Support, Starting Relay 1
15 |GB/T845-ST4.2x13 Cross Recessed Pan Head Tapping Screw St4.2x13 1
16 [93355-J00000-0200 Anti-Backlash Mat( L ),Bed 1
17 |93355-J00000-0300 Anti-Backlash Mat( R ),Bed 1
18 |51636-309001-0000 Mounting Plate |, Fender 1
19 |51637-309001-0000 Mounting Board, Fender Il 1
20 |GB/T6177.1-M6 Hexagon Flange Nut M6 2

PANELS AUX

L~

CROSSFIRE

-
7

No. |PART No. DESCRIPTION QTY
1 182906-309001-0000 Battery Cover 2
2 |90240-J00000-0000 Butterfly Type Bolt M6x20 4
3 [82910-309001-0000 Debugging Box Board 1
4 |GB/T845-ST3.9x13 Cross Recessed Pan Head Tapping Screw St3.9x13 2
5 [51562-312001-0000 Holder, Debugging Box 1
6 [82414-311001-0000 Primary Filter Net 1
7 |90520-J00000-0600 Cross Large Plate Head Screw M6x20 4
8 [82419-312001-0000 Clutch Intake Pipe 1
9 |[GB/T6177.1-M6 Hexagon Flange Nut M6 2
10 [90350-J00000-0300 Nut Holder M6x2 33
11 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 12
12 |82503-309001-0000 Rear Board li, Seat 1
13 |82504-309001-0000 Rear Left Board |, Seat 1
14 |82803-117000-0000 Rear Protecting Board | 1
15 |82804-117000-0000 Rear Protecting Board Il 1
16 [90225-J00000-0100 Socket Hexagon Screw M6x16 6
17 |51563-309001-0000 Mounting Support, Rear Protecting Board 2
18 [92900-J00000-0700 Bushing ®7x®15x15 2
19 [90225-J00000-0500 Socket Hexagon Screw M6x30 2
20 |GB/T16674-M6%x16 Hexagon Flange Bolt M6x16 2
21 |51633-309001-0000 Support, Side Board 2




REAR DIFFERENTIAL

L=

CROSSFIRE

No. |PART No. DESCRIPTION QTY
1 |27200-115000-0000 Rear Reducer Assy 1
2 |25200-J00000-0200 Rear Drive Shaft C 1
3 |GB/T16674-M10x1.25x120 |Bolt M10x1.25x120 2
4 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10x1.25 2
5 |25102-J00000-0300 Rubber Dust-Cover D 1
6 [25107-J00000-0000 Drive Shaft Sleeve A 1
7 |25109-J00000-0000 Mount Bracket,Rear Disk Brake Plate 1
8 |GB/T6187-M12x1.25 Hexagon Flange Lock Nut M12x1.25 1
9 [27214-115000-0000 Washer, Drive Shaft 1
10 [27252-115000-0000 Rear Drive Shaft Connecting Seat 1
11 [91116-115000-0000 Oil Seal ®61xd35%x9 1
12 |GB/T16674-M8x35 Hexagon Flange Bolt M8x35 4
13 |GB/T97.1-8 Plain Washer 8 4
14 |27216-115000-0000 Mount Bracket,Parking Brake 1
15 |27300-J00000-1300 Adjustment Washer ®78x®93x0.1 1
16 |27241-115000-0000 0O-Ring Gasket $3.1x$63.8 1
17 |GB/T276-6305 Deep Groove Ball Bearing 6305 1
18 [27218-115000-0000 Sleeve 1
19 |27231-115000-0000 Drive&Driven Gears Assy, Rear Axle 1
20 |92902-115000-0000 Needlebearing ®22x®30x13 1
21 |GB/T16674-M10%1.25%x16 [Hexagon Flange Bolt M10x1.25x16 1
22 |27263-115000-0000 Oil Drain Plug O-Ring ®1.5x®9 1
23 |27202-115000-0000 Rear Axle Gear Box 1
24 27201-115000-0000 Rear Axle Gear Box Cover 1
25 191117-115000-0000 Oilsealp65xP90x9 2
2% 36300-115000-0000 Speed Sensor 4

36300-115000-0000 Speed Sensor 1
27 |GB/T3452.1-919%¢1.8 O-Ring Gasket, ®19x®1.8 1
28 |27223-115000-0000 Air Tap,Rear Axle 1
29 |90710-J00000-0400 Elastic Hoop E 1
30 |27400-J00000-0100 Vent Pipe B 1
31 192903-115000-0000 Needlebearing ®55x®67x20 1
32 |27300-J00000-1200 Adjustment Gasket $55.2x$66.8x1.7 1
33 |25104-J00000-0000 Washer A Drive Shaft 1
34 |27300-J00000-0900 Adjustment Gasket ®86xd100x0.1 1
35 |GB/T276-16017 Deep Groove Ball Bearing 16017 1
36 |27255-115000-0000 O-Ring #3.1x®150, Rear Differential Case Cover 1
37 |27227-115000-0000 Copper Washer 1
38 |27228-115000-0000 Inner Hexagon Half-Round Screw M8x45 1
39 |GB/T6187-M8 Hexagon Flange Locked Nut M8 1

40 (GB/T16674-M8x25 Hexagon Flange Bolt M8x25 6
41 [GB/T16674-M10x1.25x25 |Hexagon Flange Bolt M10x1.25x25 2
42 125310-309001-0000 Rear Drive Shaft Assy,Rear Axle 1
43 [GB/T894.1-1986-d0=19 Circlip D0O=19 2
44 |GB/T894.1-1986-d0=20 Circlip D0=20 1
45 |25103-J00000-0000 Compression Spring 1
46 |25102-J00000-0100 Rear Dustproof Rubber Sleeve B 1
47 [27215-115000-0000 O Ring Gasket, Rear Driving Gear 1
48 [25105-J00000-0000 Hoop A 1
49 [96400-J00000-1300 Steel Clip @10 1




FRONT DIFFERENTIAL

L7~ CROSSFIRE

No. |PART No. DESCRIPTION QTY
1 |27100-115000-0000 Front Differential Assy 1
2 |GB/T16674-M10x1.25x142 |Hexagon Flange Bolt M10x1.25x142 1
3 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 1
4 |GB/T16674-M10%1.25%x30 |Hexagon Flange Bolt M10x1.25x30 2
5 |25400-J00000-0200 Connection Fork C 1
6 [25500-J00000-0100 Universal Joint 1
7 |27263-115000-0000 Oil Drain Plug O-Ring ®1.5x®9 1
8 [27104-115000-0000 Front Axle Gear Box 1
9 |27103-115000-0000 Front Axle Gear Box Cover 1
10 [91122-115000-0000 Front Diff. Output Shaft Oil Sealp24x®38x8 2
11 |GB/T 16674-M10%1.25%x15 |Hexagon Flange Bolt M10x1.25x15 1
12 |27152-115000-0000 Screwm M14x1.5x10 1
13 |JB/T6659-¢12.5%¢1.5 0O-Ring Gasket ®12.5x®1.5 1
14 |GB/T3452.1-¢140x(2.65 O-Ring ®140x$2.65 1
15 |27300-J00000-0000 Adjustment Gasket 1 ¢50x®61.5 1
16 |GB/T276-1994-6007 Deep Groove Ball Bearing 6007 1
17 |27151-115000-0000 Drive&Driven Gears Assy, Front Axle 1
18 |27300-J00000-0600 Adjustment Gasket ®40x®57x0.1 1
19 [27108-115000-0000 Anti-Rotation Gasket 1
20 |27111-115000-0000 Bevel Gear, Front Axle 1
21 [27112-115000-0000 Transfer Gear 1
22 |GB/T5783-M10%1.25%16 Hexagon Bolt M10x1.25x16 6
23 |GB/T97.1-10 Plain Washer ®10 6
24 |GB/T276-1994-61912 Deep Groove Ball Bearing 61912 1
25 |27300-J00000-0300 Adjustment Gasket ®71x®83x0.1 1
26 |27114-107000-0000 Sliding Sleeve 1
27 |27115-115000-0000 Divide Device Connection 1
28 |GB/T276-16007 Deep Groove Ball Bearing ®35x$62x9 1
29 |GB/T16674-M8x25 Hexagon Flange Bolt M8x25 6
30 |27116-115000-0000 Cylindrical Pin ®5x75 1
31 |27117-103000-0000 Inner Hexagon Screw With Flat Head M8x10 1
32 |90710-J00000-0200 Elastic Hoop C 1
33 |27400-J00000-0000 Pipe A 1
34 192901-115000-0000 Needle Bearing ®15x$21x12 1
35 |GB/T276-1994-6007 Deep Groove Ball Bearing 6007 1
36 |GB/T893.1-d0=62 Circlip D0=62 1
37 |91115-115000-0000 Oil Seal ®48x®65%9, Driving Tooth 1
38 |27139-115000-0000 O-Ring ®14xd7 , Driving Tooth 1
39 |GB/T6187-M14x1.5-C Hexagon Flange Locked Nut M14x1.5 1

40 [25400-J00000-0700 Connection Fork H 1

41 [27119-115000-0000 Fork 1

42 [27120-115000-0000 Spline 1

43 [27141-115000-0000 O-Ring ®81x2 1

44 (27121-115000-0000 Transfer Case Assembly 1

45 [GB/T70.1-M8x20 Hexagon Socket Cap Screw M8x20 3

46 (GB/T97.1-8 Plain Washer 8 4

47 [27122-107000-0000 Air Tap,Front Axle 1

48 [25105-J00000-0100 Hoop B 2

49 [96400-J00000-1300 Steel Clip @10 1
50 |25102-J00000-0200 Rubber Dust-Cover C 2
51 [25103-J00000-0100 Pressure Spring B,Drive Shaft 2
52 |25101-J00000-0000 Gearshift Arm 2
53 |GB/T895.2-d0=25 Washer A,Drive Shaft D0=25 2
54 125100-J00000-0300 Front Drive Shaft D 1
55 |25150-309001-0000 Front Drive Shaft Assy, Front Diff. 1
56 |GB/T893.1-d0=62 Circlip D0=62 1




REAR SUSPENSION AND A-ARM

No. |PART No. DESCRIPTION QTY
1 5545A-309101-0000 Rear Right Lower Swing Arm 1
5545A-309101-0000 Rear Right Lower Swing Arm 1
2 5535A-309101-0000 Rear Left Lower Swing Arm 1
5535A-309101-0000 Rear Left Lower Swing Arm 1
3 |GB/T16674-M10x1.25x78 |Hexagon Flange Bolt M10x1.25x78 4
4 192500-J00000-0200 Bushing ®23x$28 8
5 [92900-J00000-9400 Cylindrical Bush ®10.3x$23x49.4 8
6 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 8
7 |5574A-309001-0000 Rear Balancing Lever 1
8 [93140-J00000-0101 Bush ®20x45 2
9 |51590-115000-0000 Mounting Cap,Cushion Rubber 2
10 |GB/T16674-M8x20 Hexagon Flange Bolt M8x20 4
11 |55750-309001-0000 Rear Balancing Lever 2
12 |GB/T16674-M10x1.25x45 |Hexagon Flange Bolt M10x1.25x45 2
13 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 2
14 |GB/T16674-M10x1.25x40 |Hexagon Flange Bolt M10x1.25x40 2
15 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 2
16 |55100-J00000-0100 Front Shock Absorber Q 2
17 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 4
18 |GB/T16674-M12x1.25%65 |Hexagon Flange Bolt M12x1.25x65 2
19 |GB/T93-8 Spring Washer8 4
20 |GB/T16674-M12x1.25x60 [Hexagon Flange Bolt M12x1.25x60 2
21 |GB/T6187-M12x1.25 Hexagon Flange Lock Nut M12x1.25 4
2 5540A-309101-0000 Rear Right Upper Swing Arm 1
5540A-309101-0000 Rear Right Upper Swing Arm 1
23 5530A-309101-0000 Rear Left Upper Swing Arm 1
5530A-309101-0000 Rear Left Upper Swing Arm 1
24 |GB/T16674-M10%1.25x78 [Hexagon Flange Bolt M10x1.25x78 4
51565-311001-0000 Swing Arm Shield I (HSUN) 1
51565-311001-0100 Swing Arm Shield Il 1
25 |51565-311001-0200 Swing Arm Shield || (MASSIMO) 1
51565-311001-0300 Swing Arm Shield Il 1
51565-311001-0400 Swing Arm Shield | 1
51564-311001-0000 Swing Arm Shield | (HSUN) 1
51564-311001-0100 Swing Arm Shield | 1
26 |51564-311001-0200 Swing Arm Shield | (MASSIMO) 1
51564-311001-0300 Swing Arm Shield | 1
51564-311001-0400 Swing Arm Shield | 1
27 |55450-309101-0000 Rear Left Upper Swing Arm 1
28 |55400-309101-0000 Rear Right Upper Swing Arm 1
29 |55350-309101-0000 Rear Left Lower Swing Arm 1
30 |55450-309101-0000 Rear Right Lower Swing Arm 1
31 |52108-115000-0000 Nipple, Swim Arm 8

32

52117-115000-0000

Dust-Proof Bracket |

=)




FRONT SUSPENSION AND A-ARM

-
-

CROSSFIRE

No. |PART No. DESCRIPTION QTY
1 5235A-309101-0000 Arm welding kit(front left Lower) 1
5235A-309101-0000 Arm welding kit(front left Lower) 1
2 5245A-309101-0000 Arm welding kit(front right lower) 1
5245A-309101-0000 Arm welding kit(front right lower) 1
3 |GB/T16674-M10x1.25x80 |Bolt hexagon flange head M10x1.25-80 8
4 192900-J00000-9400 tube 10.3x(p23x49.4 8
5 [92500-J00000-0200 bushingp23x(28 16
6 |GB/T6183.2-M10%1.25 Nut lock M10x1.25 16
51565-311001-0000 Swing Arm Shield I (HSUN) 1
51565-311001-0100 Swing Arm Shield Il 1
7 [51565-311001-0200 Swing Arm Shield || (MASSIMO) 1
51565-311001-0300 Swing Arm Shield Il 1
51565-311001-0400 Swing Arm Shield | 1
8 [52117-115000-0000 Cap bushing 1 16
9 [90520-J00000-0500 Screw cross large head M6x16 8
10 |5250A-J00000-0401 Ball Joint |,Steering Knuckle 4
11 |52300-315001-0000 Arm assembly(front left upper) 1
12 |52450-309101-0000 Arm assembly(front right lower) 1
13 |52400-315001-0000 Arm assembly(front right upper) 1
14 |GB/T91-2.5x30 Pin cotter 2.5x30 4
15 |5274A-309001-0000 Stabilizer bar welding kit(front) 1
16 |55745-315001-0000 Rod ball kit(right) 1
17 |55744-315001-0000 Rod ball kit(left) 1
18 [93140-J00000-0100 Buffer stabilizer bar ¢20x45 2
19 [51590-115000-0000 Strap buffer plated 2
20 |GB/T93-8 Washer spring lock 8 4
21 |GB/T16674-M8x20 Bolt hexagon flange head M8x20 4
2 5230A-315001-0000 Arm welding kit(front left upper ) 1
5230A-315001-0000 Arm welding kit(front left upper ) 1
23 5240A-315001-0000 Arm welding kit(front right Upper) 1
5240A-315001-0000 Arm welding kit(front right Upper) 1
24 152350-309101-0000 Arm assembly(front left lower) 1
25 [52100-J00000-100 Front shock absorber Q 2
26 |GB/T16674-M10%1.25x55 |Bolt hexagon flange head M10x1.25-55 2
27 |GB/T16674-M10%1.25x55 |Bolt hexagon flange head M10x1.25-55 2
28 |52108-115000-0000 8
51564-311001-0000 Swing Arm Shield | (HSUN) 1
51564-311001-0100 Swing Arm Shield | 1
29 |51564-311001-0200 Swing Arm Shield | (MASSIMO) 1
51564-311001-0300 Swing Arm Shield | 1
51564-311001-0400 Swing Arm Shield | 1
30 |GB/T97.1-8 Washer plat 8 4

=

CROSSFIRE

No. |PART No. DESCRIPTION QTY
1 81110-115H000-0000 Fuel Tank (Epa) 1
81110-115H000-1000 Fuel Tank 1
2 [16525-115H00-0000 Heat-Insulated Bellow li 2
3 |51582-115000-0000 Pressing Plate i ,Fuel Tank 2
4 |81154-115000-0000 Cargobed Rubber 4
5 [81153-115H00-0000 Fuel Pump Cover 1
6 |16601-115K00-0000 Breather Pipe,Pressing Plate Of Fuel Tank ®7x®11x700 1
7 81100-115H00-0000 Fuel Tank Assy(Epa) 1
81100-115H00-1000 Fuel Tank Assy 1
8 [90710-J0O0000-0300 Elastic Hoop D 1
9 [90720-J00000-0000 Clamp A 6
10 [16523-116000-0000 Tee Joint,Fuel Tube 1
11 [16525-115N00-0000 Heat-Insulated Bellow li 1
12 [16511-110000-0000 Injection Line I 2
13 |39500-115H00-0002 Fuel Pump 1
14 [16512-309001-0000 Injection Line 1T 1
15 [81140-311001-0000 Fuel Tank Cover 1
16 [93380-J00000-0100 Seal Gasket B,Fuel Pump 1
17 |GB/T16674-M8x30 Hexagon Flange Bolt M8x30 2
18 [16521-116000-0000 Oil-Out Plug 1
19 [16522-116000-0000 Fuel Inlet Plug 1




STEERING ASSEMBLY

E.— CROSSFIRE No. |PART No. DESCRIPTION QTY
1 |61110-311001-0000 Steering Wheel Assy 1
2 |61120-311001-0000 Fixed Cap, Steering Wheel 1
3 |GB/T70.1-M5%20-B Socket Hexagon Screw M5x20 6
4 |34611-311001-0000 Insulation Plate, Horn | 1
5 [61140-311001-0000 On-Off Switch, Hom 1
6 [82305-311001-0000 Lower Cover | 1
7 |64100-309001-0000 Steering Gear Assy 1
8 |GB/T276-6003-2RZ Deep Groove Ball Bearing 6003-2Rz 1
9 [61220-311001-0000 Direction Driveshaft Assy 1
10 |GB/T276-6805 Deep Groove Ball Bearing 6805 1
11 |37200-311001-0000 Ignition Switch 1
12 |34613-311001-0000 Earth Conductor,Horn 1
13 [61230-309001-0100 Hydraumatic Spring Assy 1
14 {92971-J00000-0100 Pin ®8x34 1
15 |GB/T896 p5x1 Washer 5 2
16 [61210-311001-0000 Steering Column 1
17 |GB/T16674-M10x1.25x16 |Hexagon Flange Bolt M10x1.25x16 3
18 [90216-J00000-0000 Step Bolt M6x®10x2.5x30.5 2
19 |GB/T6187-M6 Hexagon Flange Locked Nut M6 2
20 |92971-J00000-0200 Pinp8x45 1
21 [82307-312001-0000 Lower Cover 1II ,Ignition Switch 1
22 |82306-312001-0000 Steering Column Cover II 1
23 |90225-J00000-0000 Socket Hexagon Screw M6x12 2
24 |GB/T845-ST3.9x13 Cross Recessed Pan Head Tapping Screw St3.9x13 3
25 |62130-309001-0000 Direction Driveshaft Assy 1
27 26 |GB/T16674-M8x30 Hexagon Flange Bolt M8x30 1
48— : 27 |64210-311001-0000 Steering Gear Ball Joint 2
28 |GB/T9459-M14x1.5 Hexagon Thin Slotted Nut M14x1.5 2
29 |GB/T91-2x30 Pin 2x30 2
20Ot 30 |GB/T16674-M10%1.25%x35 [Hexagon Flange Bolt M10x1.25x35 4
31 |90600-J00000-0700 Gasket 10x32x5 3
32 |GB/T93-10 Spring Washer ®10 3
33 |GB/T 97.1-10 Plain Washer ®10 2
-, 34 |GB/T93-10 Spring Washer ®10 2
35 |34612-311001-0000 Insulation Plate, Horn li 1
36 |61130-311001-0000 Connecting Cap, Steering Wheel 1
37 [34615-311001-0000 Connecting Plate, Horn 1
38 |34617-311001-0000 Spring, Horn 1
39 |GB/T818-M4x8 Cross Plate Head Tapping Screw M4x8 1
40 [GB/T6187-M12x1.25 Hexagon Flange Lock Nut M12x1.25 1
41 |GB/T894.1-d0=17 Circlip D0=17 1
42 [(90710-J0000-0700 Elastic Hoop H 2
43 [64106-115000-0000 Clamp 2
44 (64103-115000-0000 Rubber Boot I 1
45 [GB/T6170-M14x1.5 Hexagon Nut M14x1.5 2
46 [64200-311001-0000 Steering Gear Ball Joint 2
47 |GB/T93-8 Spring Washer8 1
48 [GB/T 97.1-8 Plain Washer 8 1
49 [61100-311001-0000 Steering Wheel Assy 1
50 |64104-313001-0000 Dust-Proof Cover II 1
A
E.— CROSSFIRE » No. |PART No. DESCRIPTION QTY
1 |71110-309001-0000 1
2 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 2
3 |71210-309001-0000 Backrest Assy 1
4 (82603-309001-0000 Backrest Backplate | 1
It X 5 |75110-312001-0000 Safety Belt 2
{.} i~ 6 |90225-J00000-0100 Socket Hexagon Screw M6x16 6
17 7 |90210-J00000-0600 Hexagon Step Bolt With Pan M10x®14x9x25 2
.:‘3{ " 8 |GB/T16674-M10x1.25x20 |Hexagon Flange Bolt M10x1.25x20 2
. 9 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 2
i 10 |90520-J00000-0500 Cross Large Plate Head Screw M6x16 3
» {0y 11_[93340-J00000-00000 Rubber Block 2
12 |75120-312001-0000 Lock Catch |, Safety Belt 1
13 |GB/T16674-M10x1.25x20 |Hexagon Flange Bolt M10x1.25x20 2
14 {93260-J00000-0000 Left Sheath,Safety Belt Socket 1
¢ 15 |93260-J00000-0100 Right Sheath,Safety Belt Socket 1
S—— 16 |90225-J00000-0100 Socket Hexagon Screw M6x16 6
- 17 |82607-309001-0000 Backrest Holder 1
" 18 [90225-J00000-0000 Socket Hexagon Screw M6x12 1
19 [90210-J00000-0600 Hexagon Step Bolt With Pan M10x®14x9x25 2
" 20 |75130-312001-0000 Lock Catch Il, Safety Belt 1




FRONT WHEELS AND GEOMETRY

No. |PART No. DESCRIPTION QTY
1 |41122-J00000-0500 Front Rim 2
2 41121-J00000-3600 Front Tire 2

41121-J00000-1200 Front Tire 2
3 [4113A-115000-0000 Valve Core 2
4 190345-J00000-0000 Nut M10 8
5 |41005-J00000-0700 Trim Cover H,Hub 2
6 [26100-J00000-0900 Front Left Half Shaft K 1
7 |26200-J00000-0800 Front Right Half Shaft J 1
8 [46110-117000-0000 Mounting Bracket Assy, Front Hub 2
9 |[90520-J00000-0400 Cross Plate Head Tapping Screw M6x12 4
10 |51561-115000-0000 Protective Cover , Front Brake Disc 2
11 |GB/T9459-M24x1.5-C Hexagon Slotted Nut M24x1.5 2
12 |GB/T893.1-d0=60 Circlip D0=60 2
13 |[90401-115000-0000 Inner Hexagon Cone Step Bolt M8 8
14 |44453-315001-0000 Front Disc Brake Plate 2
15 [91119-115000-0000 Outer Oil Seal, Front Knuckle ®38x®55x7 4
16 |GB/T276-6206RS Deep Groove Ball Bearing 6206Rs 2
17 |91123-311001-0000 Inner Oil Seal,Frontknuckle ®38x®60x7 2
18 [52710-115N00-0000 Front Left Knuckle Assy 1
19 [52720-115N00-0000 Front Right Knuckle Assy 1
20 [2P0UZIOUO0CUTOD Boot Sheath B 2
21 [2PUUZIOIO0DZ00 Boot Sheath C 2
22 190720-J00000-0300 Hoop D 4
23 |90720-J00000-0100 Hoop B 4
24 |GB/T91-3.2x50 Cotter Pin 3.2x50 2
D O R

No. |PART No. DESCRIPTION QTY
1 |41162-J00000-0500 Rear Hub 2
2 41161-J00000-3600 Rear Tire 2

41161-J00000-1200 Rear Tire 2

3 [4113A-115000-0000 Valve Core 2
4 |46210-115000-0000 Mounting Bracket , Rear Hub 2
5 [90220-J00000-0000 Inner Hexagon Cone Step Bolt M8 8
6 [90345-J00000-0000 Nut M10 8
7 |26300-J00000-2200 Rear Right Half Shaft Y 1
8 |26400-J00000-0900 Rear Right Half Shaft K 1
9 [41005-J00000-0600 Trim Cover G,Hub 2
10 [55702-115000-0000 Axle Sleeve Liner 4
11 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 4
12 |44455-117000-0000 Rear Right Brake Pad 1
13 |44454-117000-0000 Rear Left Brake Pad 1
14 {91120-115000-0000 Inner Oil Seal ®38x®62x8,Knuckle 2
15 |GB/T276-6206RS Deep Groove Ball Bearing 6206Rs 4
16 [91121-115000-0000 Outside Oil Seal ®42xd62x7, Rear Knuckle 2
17 |55704-115000-0000 Inside Spacer Bush,Rear Knuckle Bearing 2
18 [55710-115000-0000 Rear Knuckle Assy (L) 1
1g |#OVUFIOUOUTURTY Boot Sheath E 2
20 [2PUUZIOU00CDZ00 Boot Sheath C 2
21 |55720-115000-0000 Rear Knuckle Assy (R) 1
22 190720-J00000-0300 Hoop D 4
23 |90720-J00000-0100 Hoop B 4
24 |GB/T9459-M24x1.5-C Hexagon Slotted Nut M24x1.5 2
25 |GB/T91-3.2x50 Cotter Pin 3.2x50 2
26 |52107-115000-0000 Nozzle Knuckle 4
27 |GB/T16674-M12x1.25x75 [Hexagon Flange Bolt 12x1.25x110 4
8

28

55701-115000-0000

Dust P. Cover




FLOOR TUB AND COMPONENTS

No. |PART No. DESCRIPTION QTY
1 182401-309001-0000 Front Fender 1
2 |61060-312001-0000 Accelerator Pedal 1
3 |61070-112000-0000 Mounting Plate,Accelerator Pedal 1
4 |GB/T70.1-M6x20 Hexagon Socket Cap Screw M6x20 4
5 |GB/T896-5 Washer 5 1
6 |6103A-J00000-0701 Accelerator Cable H 1
7 |4311A-309001-0000 Brake Pedal 1
8 [82421-309001-0000 Footrest 1
9 [93300-J00000-0900 Torsional Spring J 1
10 [92900-J00000-2700 Cylindrical Lining ®10.2x®15x35.5 1
11 |4325A-J00000-0000 Parking Deblocking Cable A 1
12 |51508-309001-0000 Brake Pedal Mounting Seat 1
13 |GB/T16674-M8x25 Hexagon Flange Bolt M8x25 4
14 {90225-J00000-0100 Socket Hexagon Screw M6x16 2
15 [43310-309001-0000 Footrest Park 1
16 [93215-J00000-0500 Dust-Proof Pad F, Brake Pedal 1
17 |93200-J00000-0300 Park Dust-Proof Pad D 1
18 [4323A-J00000-0101 Park Brake Cable B 1
19 [43320-309001-0000 Park Footrest 1
20 |90350-J00000-0300 Nut Holder M6x2 23
21 |82414-311001-0000 Primary Filter Net 1
22 190520-J00000-0500 Cross Large Plate Head Screw M6x16 4
23 |GB/T6177.1-M6 Hexagon Flange Nut M6 2
24 182422-312001-0000 End Cover,Intake Tube Of Air Box 1
25 196300-J00000-0200 Torsional Spring B 1
26 |51528-309001-0000 Parking Decorative Cover 1
27 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10x1.25 1
28 |GB/T16674-M10%1.25x55 [Hexagon Flange Bolt M10x1.25x55 1
29 [6105A-J00000-0500 Spacing Cable J,Reverse F 1
30 |GB/T16674-M6%x16 Hexagon Flange Bolt M6x16 2
31 |GB/T6177.1-M6 Hexagon Flange Nut M6 2
32 |44459-115000-0000 Clip I ,0il Pipe 7

- CROSSFIRE No. |PART No. DESCRIPTION QTY
36100-309001-0000 Meter Assy 1
36100-309001-0000 Meter Assy 1
93125-J00000-0400 Cylindrical Cushion Pad ®10x4 3
GB/T96.1-6 Plain Washer 6 3
GB/T6177.1-M6 Hexagon Flange Nut M6 2

. |PART No. DESCRIPTION QTY
1 |35130-312002-0000 Front Right Headlight 1
2 |35110-312002-0000 Front Headlight Assy (L) 1
3 |35425-311001-0000 Front Right Turning Light 1
4 |35400-311001-0000 Front Left Turning Light 1
5 |GB/T845-ST3.9x13 Cross Large Plate Head Screw St3.9x13 8
6 |[90520-J00000-0400 Cross Plate Head Tapping Screw M6x12 8
7 |38411-J00000-0000 Headlight Bulb Hs1;12V;35W/35W 2




FRONT HEADLIGHTS

E,-' CROSSFIRE No. |PART No. DESCRIPTION QrYy
1 |35210-311001-0000 Left Dipped Headlight 1
2 |35230-311001-0000 Right Distance Headlight 1
3 |35500-311001-0000 Front Position Light 2
4 |35160-311001-0000 Left Distance Headlight 1
5 [35180-311001-0000 Right Dipped Headlight 1
6 [34350-311001-0000 Pilot Wire,Spot Light 2
7 |51552-312001-0000 Mounting Plate,Left Spotlight 1
8 [51553-312001-0000 Mounting Plate,Right Spotlight 1
9 [82202-312001-0000 Mounting Plate,Left Light 1
82202-309003-0000 Mounting Plate,Left Light 1
10 [82203-312001-0000 Mounting Plate,Right Light 1
82203-309003-0000 Mounting Plate,Right Light 1
11 |GB/T845-ST3.6x10 Cross Recessed Pan Head Tapping Screw St3.6x10 8
12 |[90350-J00000-0300 Nut Holder M6x2 2
13 [90347-J00000-0100 Cross Recessed Plate Head Self-Tapping Screw St4.2x16 2
14 {90520-J00000-0500 Cross Large Plate Head Screw M6x16 14
€ 15 |38414-J00000-0000 Headlight Bulb H11;12V;55W 4
14
E,— CROSSFIRE No. [PART No. DESCRIPTION QTY

1 1 |35375-312001-0000 Rear Right Position Lamp Assy 1
o | 2 [35350-312001-0000 Rear LeM FoSTon Lamp ASSY 1
4 | 3 |GB/T845-ST3.9x13 Cross Recessed Pan Head Tapping Screw St3.9x13 2
I 4 (90520-J00000-0400 Cross Plate Head Tapping Screw M6x12 4

S { |

L | |

i |
L




POSITION, ELECTRICAL PARTS

_ CROSSFIRE No. [PART No. DESCRIPTION QTY

1 |37120-311001-0000 Light Switch 1

2 |37125-311001-0000 High/Low Light Switch 1

3 |37140-311001-0000 2Wd/4Wd Switch 1

4 |37145-311001-0000 Front Differential Switch 1

5 [37130-311001-0000 Emergency Light Switch 1

6 [37155-311001-0000 Control Switch,Winch 1

7 |37135-311001-0000 Turning Light Switch 1

8 |GB/T16674-M6x16 Turning Light Switch 4

9 [37740-115000-0000 Winch Relay 1

10 [37175-115000-0000 Dc Socket 1

11 |82304-311001-0000 Control Panel,Switch 1

12 |82312-312001-0000 Control Box,Switch 1

13 |GB/T818-M5x25 Cross Plate Head Tapping Screw M5x25 4

14 |GB/T16674-M6x20 Hexagon Flange Bolt M6x20 2

15 |39200-J00000-0000 Ecu Controller 1

16 |GB/T16674-M6x20 Hexagon Flange Bolt M6x20 3

17 |GB/T818-M3x12 Cross Plate Head Tapping Screw M3x12 1

18 |82311-311001-0000 Trim Cover,Front Panel 1

19 [37705-311001-0000 Starting Relay 1

20 |3461A-115000-0000 Horn 2

21 |37730-115H00-0000 Relay Assy 1

22 |37735-311001-0000 Main Relay Assy 1

23 |37920-311001-0000 Fan Controller 1

24 |34620-311001-0000 Flasher 1

25 |34400-312001-0000 Battery Cable,Winch 1

26 |32100-311001-0000 Voltage Regulator 1

27 |32200-115000-0000 Battery 1

28 34100-309001-0001 Leader Cable 1

34100-309001-0001 Leader Cable 1

29 |33100-116000-0000 Ignition Coil 1

30 |GB/T16674-M6x40 Hexagon Flange Bolt M6x40 2

“ 28— 31 |33101-115H00-0000 Connecting Cable, Ignition Coil 1

& ™ > i 32 |37310-311001-0002 Microswitch 1
= o 33 |37945-309001-0000 Speed Governor (Usa) 1

" 5 a4 34360-312001-0000 Pilot Wire 1, Panel Switch 1

s 34360-312001-0000 Pilot Wire 1, Panel Switch 1

7 Q -0 35 34370-312001-0000 Pilot Wire 2, Panel Switch 1

47 48 34370-312001-0000 Pilot Wire 2, Panel Switch 1

36 |34630-311001-0000 Buzzer 1

37 |37925-312001-0000 Control Relay, 2Wd/4Wd 1

38 34340-309001-0000 Rectifier Output Wire 1

34340-309001-0000 Rectifier Output Wire 1

39 34320-311001-0000 Negative Cable, Battery 4

34320-311001-0000 Negative Cable, Battery 1

40 34200-309001-0000 EFI Cable 1

34200-309001-0000 EFI Cable 1

41 [34380-312001-0000 Winch Motor Cable 1

42 (38311-J00000-0000 Fuse 5A 2

43 [38312-J00000-0000 Fuse 10A 3

44 (38313-J00000-0000 Fuse 15A 4

45 [62350-309001-0000 EPS Controller 1

46 [34330-313001-0000 EPS Cable 1

47 [93505-J00000-0100 Socket Rubber Plug B 1

48 [93505-J00000-0000 Socket Rubber Plug A 1

49 [89913-115000-0000 1

50 |89914-115000-0000 1

51 |34630-313001-0000 Buzzer 1

PPOR
E.-' gxgggrmfz ~ “ ., No. |PART No. DESCRIPTION QTY

z f ¢ 1 |51710-309001-0000 Roof Rod | 1
> 2 |51720-309001-0000 Roof Rod Il 1
3 |GB/T70.1-M10x1.25x45 Socket Hexagon Head Screw M10x1.25x45 4

4 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10x1.25 4

5 [93220-J00000-0200 Joint Sheath C,Roof Rod 2

6 [92975-J00000-0000 Hexagon Nut M8x25 2

" 7 |51586-115000-0000 Curve Pad 4

8 [90205-J00000-0200 Inner Hexagon Cone Step Bolt M8x38 2

1ot ; 9 [51750-309001-0000 Roof Rod V 1
’.é - 10 [90520-J00000-0600 Cross Large Plate Head Screw M6x20 10
= 11 |90346-J00000-0000 Cap Nut M6x14 2
12 |51730-309001-0000 Roof Rod lii 1

q 13 |GB/T16674-M10x1.25x16 |Hexagon Flange Bolt M10x1.25x16 8

o 14 {71310-117000-0000 Head Rest 2

a0 > v 15 _|51740-309001-0000 Roof Rod Iv 1

£4 () 16 [90520-J00000-0600 Cross Large Plate Head Screw M6x20 8

é ’ v 17 |93220-J00000-0500 Joint Sheath F,Roof Rod 2




BUMPER

Er’ CROSSFIRE 5 No. |PART No. DESCRIPTION QrY
) 1 51304-309001-0000 Front Bumper 1
~ 51304-309001-0000 Front Bumper 1
* 2 |GB/T16674-M10x1.25x20 |Hexagon Flange Bolt M10x1.25x20 2
2 5 3 [92440-J00000-0500 Plastic Plug 38 2
5 <« 4 |82101-309001-0000 Protection Cover Of Front Bumper 1
= s : 51529-312001-0000 Hs Mark 1
51529-312001-0100 Massimo Logo 1
5 51529-312001-0200 Bennche Logo 1
51529-312001-0300 Blanck Logo 1
51529-312001-0500 Coleman Logo 1
51529-309001-0500 1
6 |GB/T823-M4x12 Cross Plate Head Tapping Screw M4x12 6
619} _ 7 |90225-J00000-0100 Socket Hexagon Screw M6x16 2
Lol 8 |GB/T97.1-4 Plain Washer 4 4
:"o: 9 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 2
10 |GB/T93-4 Spring Washer 4 4
11 |GB/T889.1-M4 Hexagon Flange Lockunt M4 4
E_—t CROSSFIRE 10 No. |PART No. DESCRIPTION QTY
1 |51304-306017-0000 Front Bumper 1
. 2 |GB/T16674-M10x1.25x20 |Hexagon Flange Bolt M10x1.25x20 2
: ) - (:, 3 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 4
= w3 4 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10x1.25 1
h : 5 |90225-J00000-0100 Socket Hexagon Screw M6x16 2
f .\\ . 6 [90350-J00000-0300 Nut Holder M6x2 23
AN 7 |90225-J00000-0100 Socket Hexagon Screw M6x16 2
X 8 |GB/T6183.2-M6 Hexagon Flange Locked Nut M6 2
9 |82101-306017-0000 Protection Cover Of Front Bumper 1
10 [92440-J00000-0500 Plastic Plug 38 2
&
s
ARGO BED
No. |PART No. DESCRIPTION QTY
1 |51810-309001-0001 Bed Baseplate 1
2 |51587-312001-0000 Bed Spindle 2
3 [92450-J00000-0700 Plastic Turnup Liner ®12x®18 4
4 |51588-309001-0000 Rotating Liner Tube 1
5 |GB/T93-6 Spring Washer 6 2
6 [90520-J00000-0600 Cross Large Plate Head Screw M6x20 4
7 |GB/T6183.2-M6 Hexagon Flange Locked Nut M6 2
8 [90225-J00000-0400 Socket Hexagon Screw M6x20 3
9 [51589-309001-0000 Cargo Anti-Roll Lever 1
10 [93140-J00000-0000 Damping Sleeve ®14x29 Balance Bar 4
11 |51590-112000-0000 Mounting Cap,Cushion Rubber 4
12 |GB/T16674-M6x12 Hexagon Flange Bolt M6x12 12
13 |[96100-J00000-0700 Tension Spring H 2
14 |7292A-J00000-0000 Cable B, Bed Door 2
15 [90218-J00000-0001 Bolt M6x12,Bed Cable 2
16 [90218-J00000-0101 Bolt M6x20,Bed Cable 2
17 |72710-315001-0000 Gas Spring Assembly Cargo Bed 1
18 |89530-117000-0000 Bed Door Locks 2
19 [93110-J00000-0300 Rubber Washer ®13x10 4
20 |93305-J00000-0000 Handle Rubber Sleeve 2
21 |51820-309101-0000 Bed Door 1
22 |51592-117000-0000 Hinge Plate,Bed 2
23 |GB/T16674-M8x12 Hexagon Flange Bolt M8x12 2
24 192450-J00000-0200 Plastic Turnup Liner 10.5x®18 2
25 |89560-309001-0000 lock pin, Cargo 2
26 |51593-309001-0000 Insulation Plate, Taillight Line 1
27 [51516-309001-0000 Insulation Board, Muffler 1
28 |GB/T16674-M6%16 Hexagon Flange Bolt M6x16 8
29 |90805-J00000-0100 R Type Pin B 2
30 |90347-J00000-0300 Cross Recessed Pan Head Tapping Screw ST6x16 4
31 |92970-J0000-0500 Split Pin ®12x47 2
32 |51949-309101-0000 Stopper Plate,Cargo Box 2
33 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 2




CARGO BED (2)

No. |PART No. DESCRIPTION QTY
1 |82705-309001-0001 Plastic Cargo Box 1
2 |82703-309001-0000 Front Board,Bed 1
3 [90350-J00000-0300 Nut Holder M6x2 33
4 190520-J00000-0500 Cross Large Plate Head Screw M6x16 4

82701-309001-000031 Left Board Of Bed (Dark Red(ERP NO.:31)) 1
82701-309001-000032 Left Board Of Bed (Korea Red) 1
82701-309001-000033 Left Board Of Bed (Deep Red(ERP NO.:33)) 1
82701-309001-000022 Left Board Of Bed (Black) 1
82701-309001-000070 Left Board Of Bed (Blue) 1
82701-309001-000093 Left Board Of Bed (Yellow Camo Vista) 1
82701-309001-000094 Left Board Of Bed(G2 Maple Camouflage) 1
5 82701-309001-000095 Left Board Of Bed (Walmart Yellow Camo) 1
82701-309001-000096 Left Board Of Bed (Massimo Yellow Camo) 1
82701-309001-000040 Left Board Of Bed (Orange) 1
82701-309001-000012 Left Board Of Bed (White) 1
82701-309001-000052 Left Board Of Bed (Massimo Yellow) 1
82701-309001-000091 Left Board Of Bed (Brushed Silver) 1
82701-309001-000092 Left Board Of Bed (Green Camouflage) 1
82701-309001-000072 Left Board Of Bed (Bahama Blue) 1
Left Board Of Bed (New Green ) 1
82702-309001-000031 Right Board Of Bed (Dark Red(ERP NO.:31)) 1
82702-309001-000032 Right Board Of Bed (Korea Red) 1
82702-309001-000033 Right Board Of Bed (Deep Red(ERP NO.:33)) 1
82702-309001-000022 Right Board Of Bed (Black) 1
82702-309001-000070 Right Board Of Bed (Blue) 1
82702-309001-000093 Right Board Of Bed (Yellow Camo Vista) 1
82702-309001-000094 Right Board Of Bed(G2 Maple Camouflage) 1
6 82702-309001-000095 Right Board Of Bed (Walmart Yellow Camo) 1
82702-309001-000096 Right Board Of Bed (Massimo Yellow Camo) 1
82702-309001-000040 Right Board Of Bed (Orange) 1
82702-309001-000012 Right Board Of Bed (White) 1
82702-309001-000052 Right Board Of Bed (Massimo Yellow) 1
82702-309001-000091 Right Board Of Bed (Brushed Silver) 1
82702-309001-000092 Right Board Of Bed (Green Camouflage) 1
82702-309001-000072 Right Board Of Bed (Bahama Blue) 1
Right Board Of Bed ( New Green ) 1
7 |90225-J00000-0400 Socket Hexagon Screw M6x20 10
8 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 18
9 |[GB/T6177.1-M6 Hexagon Flange Nut M6 2

10 [51548-309001-0000 Front Fence Assy, Bed 1
11 |51549-309001-0000 Side Fence Assy, Bed 2
12 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 10
13 |82805-309001-0000 Rear Left Wheel Regula li 1
14 |82806-309001-0000 Rear Right Wheel Regula li 1
15 [51530-115000-0000 Strip Hook 4
16 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 8

17 |82709-309001-0000 Inner Scaleboard, Cargo Door 1

18 [90225-J00000-0100 Socket Hexagon Screw M6x16 6

19 |51550-309001-0000 Support Plate,Bed Door 1

20 |82704-309001-0000 Bed Door Panel 1

21 [89550-117000-0000 Door Switch Comb.,Cargo Bed 1

22 |GB/T845-ST4.2x13 Cross Recessed Pan Head Tapping Screw St4.2x13 4

23 |GB/T91-2x25 Split Pin 2x25 2

24 190225-J00000-0400 Socket Hexagon Screw M6x20 11

25 |GB/T97.1-6 Plain Washer 6 10

26 |93115-J00000-0800 Rubber Cusion 2

27 |90605-J00000-0600 Washer 8.5x$28x1.5 10

28 |90225-J00000-0100 Socket Hexagon Screw M6x16 6

29 |34810-102000-0000 Rear Reflector 2

30 |GB/T6177.1-M6 Hexagon Flange Nut M6 2

31 ]09313-309001-0000 Rear Left Reflector 1

32 |09314-309001-0000 Rear Right Reflector 1




BRAKE

IFEROSSFIRE No. |PART No. DESCRIPTION QTY

1 |44100-315001-0000 Brake system assembly 1

2 |44140-315001-0000 Line brake (front/right) 1

3 |44130-315001-0000 Line brake (front/left) 1

4 |44120-315001-0000 Disc brake pliers assembly(front/right) 1

5 |44110-315001-0000 Disc brake pliers assembly (front/left) 1

6 [37620-312001-0000 Switch brake tail lamp 1

7 |44104-315001-0000 Rod brake assembly 1

8 |GB/T16674-M10x1.25x25 |Bolt hexagon flange head M10x1.25-25 8
9 [44002-115000-0000 Gasket 13

10 [44001-115000-0000 Blot banjo I 5
11 |44459-115000-0000 Clip line brake I 12
12 |GB/T16674-M6x16 Bolt hexagon flange head M6x16 12

13 |44180-315001-0000 Main brake bump assembly 1

14 |44250-315001-0000 Line brake (rear/right) 1

15 |GB/T16674-M18x25 Bolt hexagon flange head M8x25 2

16 |44240-315001-0000 Line brake (rear/left) 1

17 |GB/T16674-M10x1.25x40 |Bolt hexagon flange head M10x1.25x40 2

18 [44013-115000-0000 Blot banjo I 1

19 [44230-309001-0000 Line brake(middle) 1

20 |44111-115000-0000 disc (front/left) 2

21 |44121-115000-0000 Disc(front/right) 2

22 |44320-315001-0000 1

23 |GB/T16674-M6%35 Bolt hexagon flange head M6x35 1

24 |44220-315001-0000 Disc brake pliers assembly(rear/right) 1

25 |44210-315001-0000 Disc brake pliers assembly(rear/left) 1

26 |44008-115000-0000 Tee pipe coupling (brake ) 2

27 |44321-315001-0000 Disc park 1

28 |GB/T93-10 Washer spring 10 8

29 |GB/T97.1-10 Washer plat 10 8

E,-' CROSSFIRE - No. |PART No. DESCRIPTION QrYy

8- 1 |17200-312001-0000 Secondary Air Filter Assy 1
2 |[17204-312001-0000 Secondary Filter Cap 1

3 [17205-312001-0000 Buckle 6

4 |1722A-312001-0000 Secondary Filter Element 1

5 [90730-J00000-1100 Screw Locking Hoop L 8

6 [17201-312001-0000 Secondary Filter 1

2 . 7 |90210-J00000-0000 Hexagon Step Bolt With Pan M6x®10x4x12 4

16 ) : ‘@ ; 8 [17213-110000-0000 Adapter Sleeve |, Secondary Intake Pipe 2

¢ w 9 [90730-J00000-1300 Screw Locking Hoop N 4

10 [17212-309001-0100 Secondary Inlet Pipe i 1

11 |17221-312001-0000 Connecting Bush I ,Clutch Air-Inlet Pipe 2

-.; s 12 [17209-309001-0000 Secondary Outlet Pipe i 1
a 14 13 |17212-315001-0000 Secondary Air Inlet Duct 1
$ ’ 8 14 [17211-311001-0000 Adapter Sleeve li, Secondary Air-Outlet Pipe 1
15 [17228-312001-0000 Adapter Sleeve |, Secondary Air-Outlet Pipe 1

® 16 117210-309001-0000 Seconaary AT-UUtet PIpe 1

17 |90710-J00000-0700 Elastic Hoop H 2

s 18 [18801-309001-0000 Egr Tube | 1

19 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 4




E.— CROSSFIRE No. |PART No. DESCRIPTION QTY
1 1810A-309001-0000 Muffler Tube 1
1810A-310001-0000 Muffler Tube
2 |GB/T16674-M8x30 Hexagon Flange Bolt M8x30 2
3 |1830A-311001-0000 Flame Screen 1
4 |GB/T16674-M6x45 Hexagon Flange Bolt M6x45 4
5 [18004-311001-0000 Tail Pipe Cap, Muffler 1
6 |18003-311001-0000 Insulation Board, Rear Bridge 1
7 |GB/T70.2-M6%16-B Inner Hexagon Screw With Flat Head M6x16 4
8 |GB/T93-6-B Spring Washer 6 4
9 |GB/T97.1-6-B Plain Washer 6 4
10 [96100-J00000-0600 Tension Spring G 4
11 |[18050-J00000-0200 Semi-Ellipsoidal Gasket 42 1
, 12 [18020-J00000-0400 seal gasket, Exhaust Pipe ¢33x@42x6 2
i 13 |39160-116000-0000 Oxygen Sensor 1
| 14 1821A-309001-0000 Exhaust Pipe 1 1
E 1821A-310001-0000 Exhaust Pipe 1
i 15 |GB/T93-8 Spring Washer8 4
| 16 |GB/T6170-M8 Nut M8 4
| 17 |GB/T16674-M6x20 Hexagon Flange Bolt M6x20 5
' 18 [92930-J00000-2500 Turnup Liner 99.4xp12x12 2
19 [1840A-311001-0000 Tail Pipe,Muffler 1
20 (18012-311001-0000 Seal Gasket,Insulation 1
l 21 [18007-116000-0100 Heat Insulation Gasket 4
2‘! 22 190605-J00000-0600 Washer 8.5x$28x1.5 2
23 |GB/T6187-M8 Hexagon Flange Locked Nut M8 2
24 |GB/T5783-M10%1.25%20 Hexagon Flange Bolt M10x1.25x20 1
25 |GB/T93-10 Spring Washer ®10 1
26 |90605-J00000-0100 Washer ®10x$28x2 1
27 18100-309001-0000 Muffler Assy 1
18100-310001-0000 Muffler Assy 1
28 |GB/T93-6 Spring Washer 6 9
29 |GB/T97.1-6 Plain Washer 6 9
30 [18007-115000-0000 Heat Insulation Gasket 4
RADIATO
— No. |PART No. DESCRIPTION QTY
E. CROSSFIRE
1 |19200-309001-0000 Radiator Assy 1
2 [82527-309001-000023 Radiator Cover 1
3 [19017-115000-0000 M - Clip 2
4 |15514-115000-0000 Rubber Block 4
5 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 12
6 [GB/T6177.1-M6 Hexagon Flange Nut M6 2
7 |19300-115000-0000 Second Water Tank Assy 1
8 |GB/T16674-M6x12 Hexagon Flange Bolt M6x12 2
9 [92930-J00000-1500 Turnup Liner ®6.5x®22x6.5 2
10 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 2
11 [90710-J00000-0200 Elastic Hoop C 3
12 |19322-115000-0000 Outlet Pipe, Second Water Tank 1
13 |19313-115000-0000 Water Inlet Pipe, Second Water Tank 1
14 [19270-301001-0000 Filler 1
15 [90730-J00000-0300 Locking Hoop D 3
16 [19019-309001-0000 Water Inlet Pipe v 1
17 119002-311001-0000 Tee Branch Pipe,Water Inlet 1
18 [19018-309001-0000 Vvaer et FpeT 1
19 [19003-315001-0000 Water Inlet Pipe Il 1
20 |90730-J00000-0300 Locking Hoop D 9
21 [19012-309001-0000 VieTaTVater FIpe T 2
22 119001-309001-0000 Water Inlet Pipe | 1
23 |19005-315001-0000 Water Outlet Pipe li 1
24 119004-309001-0100 Outlet Pipe 1 1
25 |19015-116000-0000 Water Pipe Clip IlI 6
26 |90730-J00000-0000 Locking Hoop A 6
27 |15504-309001-0000 High Pressure Rubber Fuel Pipe | 2
28 |15513-309001-0000 Metal Oil Pipe | 1
= 29 |15515-309001-0000 Metal Oil Pipe Il 1
30 |1926A-309001-0000 Water Tank 1
& “ 31 |1924A-309001-0000 Cooler Fan 1
32 |1552A-309001-0000 Oil Cooler 1
33 |39130-115000-0000 Water Temp Sensor 1
34 |19310-115000-0000 Secondary Water Tank Cover 1
1

w
a

19321-115000-0000

Second Water Tank




E,-' CROSSFIRE No. |PART No. DESCRIPTION QrYy
1 |17216-316001-0000 Clutch outlet 1
2 |90730-J00000-1100 Screw Locking Hoop L 1
47221-309001-0000 fa ing-Bush—1Clutch-Air-Inlet Pip El
8 17221-309001-0000 Connecting Bush I ,Clutch Air-Inlet Pipe 1
S (\ 4 |90730-J00000-1300 Screw Locking Hoop N 6
\ 1 i 5 [17220-309001-0000 Clutch Intake Pipe li 1
6 [17221-312001-0000 Adapter Sleeve |, Secondary Intake Pipe 1
7 |17219-309001-0000 Clutch Intake Pipe 1 1
7 - 8 |51539-309001-0000 Mounting Plate,Clutch Intake Pipe 1
‘; . 9 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 2
10 |17222-309001-0000 Connecting Bush li,Clutch Air-Inlet Pipe 1
N
D DOOR
E,-' %Qééﬂkf. o No. [PART No. DESCRIPTION QTY
‘” o B 1 |93255-J00000-0000 Rubber Drawstring 4
” 2 |84520-309001-0000 Right Door 1
y 3 |84540-301001-0000 Lock Bracket (R),Vehicle Door 1
e 4 190520-J00000-0100 Cross Large Plate Head Screw M5x16 8
} . 5 |GB/T16674-M6x20 Hexagon Flange Bolt M6x20 4
o : 20 6 |84580-309001-0000 Door Hinge 4
. 7 |92971-J00000-0400 Step Slotted Pin ©10x43 4
T4 8 |GB/T896-8x1 Washer 8 4
. I 9 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 4
SR 10 |90520-J00000-0600 Cross Large Plate Head Screw M6x20 4
T :,- e 11 [90520-J00000-0800 Cross Large Plate Head Screw M6x30 4
12 [92930-J00000-1900 Turnup Liner ®6.5x$9x17 4
s 13 [92930-J00000-1500 Turnup Liner ©6.5x$9x6.5 4
e n 14 |84590-301001-0000 Door Locker 2
- t & " oy 15 |84530-301001-0000 Lock Bracket (L),Vehicle Door 1
b i A /S 16 |84550-301001-0000 Lock Catch (L) Vehicle Door 1
1 17 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 4
18 |84510-309001-0000 Left Door 1
S— 19 [84570-301001-0000 Lock Pin,Vehicle Door 2
nEES (7 20 [51585-309001-0000 Door Locker Hook 2
21 |84560-301001-0000 Lock Catch (R),Vehicle Door 1
22 |GB/T6177.1-M5 Hexagon Flange Nut M5 8

=~ CROSSFIRE

<

No. |PART No. DESCRIPTION QTY
1 |82518-115000-0000 Shed | 1
2 |51567-309001-0000 Support Lug |, Shed 2
3 |51568-309001-0000 Support Lug li, Shed 2
4 [90346-J00000-0100 Cap Nut M6x17 4
5 93125-J00000-0100 Damping Pad $8x6.5 5
6 |92930-J00000-2000 Bush ©6.3xp9x12 4
7 |GB/T16674-M6x25 Hexagon Flange Bolt M6x25 4
8 |51569-309001-0000 Support Lug lii, Shed 1
9 [90520-J00000-0700 Cross Large Plate Head Screw M6x25 1
10 |GB/T97.1-6 Plain Washer 6 1
11 |GB/T6187-M6 Hexagon Flange Locked Nut M6 1




No. |PART No. DESCRIPTION QTY
1 |62130-309001-2000 Direction Driveshaft Assy 1
2 |GB/T16674-M8x40 Hexagon Flange Bolt M8x40 2
3 |62200-115H00-0000 Eps Assy 1
4 |GB/T97.1-8 Plain Washer 8 1
5 |GB/T93-8 Spring Washer ®8 2
6 |62140-311001-0000 Adapter Sleeve,Eps 1
7 |GB/T6177.1-M8 Hexagon Flange Nut M8 2
e 8 |GB/T16674-M8x35 Hexagon Flange Bolt M8x35 4
v 9 |GB/T97.1-8 Plain Washer 8 1
. 10 |GB/T93-8 Plain Washer 8 8
11 |GB/T16674-M8x20 Hexagon Flange Bolt M8x20 4
12 |51768-311001-0000 Mounting Plate |,Eps 2
13 |GB/T6170-M8 Hexagon Nut M8 8
14 |51769-309001-0000 Mounting Plate li,Eps 1
15 |GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 3
16 |GB/T93-10 Spring Washer ®10 3
17 |GB/T97.1-10 Plain Washer ®10 3
18 |GB/T16674-M10x1.25x45 |Hexagon Flange Bolt M10x1.25x45 3
19 [62207-311001-0000 Inner Hexagon Nut M30x1 1
20 |62209-311001-0000 Motor Rubber Block 1
21 |62208-311001-0000 Motor Block 1
22 |GB/T276-16001 Deep Groove Ball Bearing 16001 1
23 |62206-311001-0000 Worm 1
24 |GB/T276-608-Z Deep Groove Ball Bearing 608-Z 1
25 |GB/T70.2-M8x25-BA Inner Hexagon Bolt With Snap Head M8x25 2
26 |62213-311001-0000 Seal Gasket ®58x2.4, Eps Motor 1
27 |62216-311001-0000 Vent Pipe 1
28 |62219-311001-0000 Clamp, Vent Pipe 1
29 |62217-311001-0000 Vent Pipe Joint 1
30 [GB/T823-M5x16-BA Cross Small Plate Head Screw M5x16 2
31 |62450-115H00-0000 Eps Body 1
32 |62212-311001-0000 Seal Gasket ®28x2, Eps Sensor 1
33 |62300-115H00-0000 Eps Sensor 1
34 162214-311001-0000 Oil Seal ®20x$30x8 1
35 |GB/T276-6004 Bearing 6004 1
36 |62205-311001-0000 Turbine Shaft 1
37 |GB/T276-6205 Bearing 6205 1
38 |GB/T276-16005 Deep Groove Ball Bearing 16005 1
39 |62215-311001-0000 Oil Seal P27xD47x7 1
40 (62211-311001-0000 Bearing Seal Gasket ®72x2 1
41 [62218-311001-0000 Lock Nut 1
42 (62202-311001-0000 Eps Bearing Socket 1
43 [GB/T70.2-M6x40-BA Inner Hexagon Bolt With Snap Head M6x40 4
44 (62250-115H00-0000 Eps Motor 1
45 |62218-115000-0000 Eps Sensor Cover 1

E,- CROSSFIRE 1 No. |PART No. DESCRIPTION QTY

P - 89911-115000-0000 Winch Body (2500Lbs)

=)

51509-309001-0000

Bumper Holder

51509-309001-0000

1
3 P 1 189911-115000-0100 Winch Body (3500Lbs) 1

f ;Q.‘ 1 - 89911-115000-0100 Winch Body (3500Lbs) 1

|- } 1 2 |GB/T16674-M8x20 Hexagon Flange Bolt M8x20 4

e R 3 |89902-115000-0000 Rope Guide 1
a T 4 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 2
5 [89901-115000-0000 Hook 1

6 [89909-115000-0000 Fixing Pin ©9.5x40 1

7 |89904-115000-0000 Plastic Snap Ring 1

8 [GB/T91-2x30-BA Split Pin  2x30 1

9 [89905-115000-0000 Hand Tape 1

1

1

Bumper Holder




E.— CROSSFIRE No. |PART No. DESCRIPTION QTY
1 |90805-J00000-0000 R Type Pin A 1
2 |51910-J00000-0000 Rear Hitch Joint A 1
3 |92970-J00000-1000 Split Pin $23.5x73.3 1
4 |51930-J00000-0000 Hitch Ball A 1
5 |51910-J00000-1900 Rear Hitch Joint T 1
6 |51910-J00000-0200 Rear Hitch Joint C 1
7 151910-J00000-0100 Rear Hitch Joint B 1
8 |51910-J00000-1000 Rear Hitch Joint K 1
» -
e N No. |PART No. DESCRIPTION QrY
& CROSSFIRE . Y
E meronevetes l—g ———— 1 86114-309001-0000 Front Windshield (Upper) 1
| &= 86114-309005-0000 Front Windshield (Upper) 1
= /- 2 |86310-311001-0000 Clamp 6
F; o &= 3 [90520-J00000-0600 Cross Large Plate Head Screw M6x20 6
5 - £ &; 4 [92930-J00000-2000 Bush ©6.3xp9x12 6
- 7
J 7 5 93125-J00000-0100 Cylindrical Cushion Pad ®8x6.5 6
_— N 6 [90520-J00000-0600 Cross Large Plate Head Screw M6x20 6
1 i 7 86115-309001-0000 Windscreen 1
= —— 86115-309005-0000 Windscreen 1
7 e = 8 |93125-J00000-0100 Cylindrical Cushion Pad ®8x6.5 6
9 |92930-J00000-2000 Bush ©6.3xp9x12 6
== / 10 |86317-309001-0000 Hoop Cushion Rubber, Windshield 12
==
= e <
- L d L
RROR
Er CROSSFIRE No. |PART No. DESCRIPTION QTY
1 89210-303001-0000 Left Rearview Mirror 1
2 2 |GB/T70-M5x12 Socket Hexagon Head Screw M5x12 8
1 et = 1 3 |89220-303001-0000 Right Rearview Mirror 1
-p
2
3
2
O
E.—' CROSSFIRE ” ) - - No. |PART No. DESCRIPTION QTY
S - [ ,.] 89310-115000-0000 Snow Shovel | (Width:1.2 Fast Type) 1
I B 1 |89320-115000-0000 Snow Shovel li (Width:1.52 Fast Type) 1
3 89330-115000-0000 Snow Shovel lii (Width:1.83 Fast Type) 1
2 |51650-312001-0000 Fix Board, Snow Plough 1
3 |GB/T16674-M10x1.25x25 |Hexagon Flange Bolt M10x1.25x25 4




